President

Village of Beecher Marcy Meyer Trustees
625 Dixie Highway Clerk Todd. Kr.aus
PO Box 1154 - ]oe Tieri
Beecher, Illinois 60401 [ ) Janett McCawley  Roger Stacey
Phone: 708-946-2261 - e Administrator Erik Gardner
Fax: 708-946-3764 B — R Charity Mitchell ~ David Weissbohn
www.villageofbeecher.org EECHE Treasurer Brian Diachenko

VI.

VII.

VIII.

Donna Lippelt

REGULAR MEETING OF THE PRESIDENT AND BOARD OF TRUSTEES
MONDAY, JANUARY 13, 2025 AT 6:00 PM
BEECHER VILLAGE HALL
625 DIXIE HIGHWAY

AGENDA

PLEDGE OF ALLEGIANCE

ROLL CALL

APPROVAL OF MINUTES OF THE PREVIOUS MEETING

RECOGNITION OF AUDIENCE

VILLAGE CLERK’S REPORT

VILLAGE PRESIDENT’S REPORT

1. PRESENTATION OF POLICE DEPARTMENT AWARD TO OFFICER DREW.
[...]
B1-24-0000404 Animal Complaint 12/10/2024 8:26:17 AM 101 E Church Rd 101 E Church Rd Hanson, Erik #172 9220
B1-24-0000405 DW.LS et al 12/11/2024 9:19:08 PM Dixie Hwy / W Indiana Ave Dixie Hwy / W Indiana Ave Fravel, Brian #149 2480
B1-24-0000406 Speeding et al/DCFS 12/12/2024 1:15:58 AM 29400 S Dixie Hwy Dixie Hwy / Grove St Fravel, Brian #149 2461
investigation 2454
8593
2486
B1-24-0000407 Assist Fire Department 12/12/2024 2:56:43 PM 1220 Dixie Hwy 1220 Dixie Hwy Rodriguez, Michael 9001
B1-24-0000408 DWLS 12/16/2024 11:10:12 PM 700 Blk Dixie Hwy 290(300) Blk Dixie Hwy Hancock, James #175 2480
8656
2461
B1-24-0000409 DWLS 12/20/2024 3:34:19 PM 900 Indiana Ave E Indiana Ave / S Cardinal Drew, Ryan #173 2480
Creek Blvd 8614
B1-24-0000410 DWLR 12/20/2024 7:25:37 PM FAIRWAY DR / DIXIE HWY 290(300) Blk Dixie Hwy Lorek, Dylan #183 8614

1/2/2025 12:45:57 PM

Page 1 of 2




2480

B1-24-0000411 Animal Complaint 12/21/2024 9:50:44 AM 201 E Church Rd 201 E Church Rd Young, Jeffrey #107 9220
B1-24-0000412 Unsafe Vehicle 12/21/2024 4.17:44 PM Miller St/ Dixie Hwy Miller St/ Dixie Hwy Hanson, Erik #172 8652
2461
8656
B1-24-0000413 No Valid DL 12/21/2024 5:20:16 PM Dixie Hwy And Indiana Ave Grove St/ Dixie Hwy Hanson, Erik #172 2470
8596
B1-24-0000414 Accident 12/22/2024 3:12:25 PM 724 Penfield St Hanson, Erik #172
B1-24-0000415 Accident 12/23/12024 7:45.03 PM Penfield St/ Gould St DeButch, Connor
B1-24-0000416 Alcohol: Crisis 12/24/2024 7:08:19 PM 296 Quail Hollow Dr 296 Quail Hollow Dr DeButch, Connor 9625
Intervention [Intake] #185
B1-24-0000417 Battery 12/24/2024 8:51:49 PM 614 Gould St 614 Gould St DeButch, Connor 0460
B1-24-0000418 Found Property 12/25/2024 10:21:39 AM 242 Miller St 724 Penfield St Young, Jeffrey #107 9246
9285
B1-24-0000419 Possession of Cannabis  12/26/2024 11:26:13 AM Indiana Ave / Dixie Hwy 1201 Dixie Hwy Hanson, Erik #172 8648
in motor vehicle by 2436
B1-24-0000420 No Vaiid DL Never 12/26/2024 5:22:35 PM 900 Block Indiana Ave 500 Dixie Hwy Drew, Ryan #173 2470
Issued 8569
B1-24-0000421 Trespassing Warning 12/26/2024 6:47:06 PM 285 W Castine Way 285 W Castine Way Hanson, Erik #172 9375
B1-24-0000422 Possession 12/27/2024 2:42:14 PM 274 Woodward St 274 Woodward St Dacorte, Aaron #157 1910
Methamphetamine 2480
8507
8517
2456
B1-24-0000423 Lost Registration Plate 12/28/2024 3:02:26 PM 724 Penfield St 724 Penfield St Hanson, Erik #172 9063
B1-24-0000424 In-State Warrant 12/28/2024 8:37:03 PM 722 Dixie Hwy 722 Dixie Hwy Ingram, Kurtis #178 5081
B1-24-0000425 No Valid DL 12/30/2024 1:14:45 PM W Indiana Ave / Woodward St W Indiana Ave / Elliott St Hanson, Erik #172 2470
2462
2461
B1-24-0000426 Lost Registration Plate 12/30/2024 2:18:03 PM 724 Penfield St 724 Penfield St Hanson, Erik #172 9063

1/2/12025 12:45:57 PM

Page 2 of 2



Beecher Police Department

Accidents by Location
12/1/2024 12:00:00 AM to 12/31/2024 12:00:00 AM

12/6/2024 2:06:00 PM 646 Dixie Hwy

B1-24-0000400 - Control # 20240400
Inv. By: Rodriguez, Michael 169

1 - Driver Josephson, Debra L O - No Apparenty Injury

13 - Parked

e e e e e

B1 -24-0000414 - Control # 12/22/2024 12:00:00 AM

724 Penfield St

Inv. By: Hanson, Erik 172

O - No Apparenty Injury

1 - Driver GONZALEZ, CLAUDIA

12/23/2024 12:00:00 AM Penfield St/ Gould St
Inv. By: DeButch, Connor 185

Colman, Martin R. O - No Apparenty Injury
SCHMIDT, JUNE K O - No Apparenty Injury

T T e e T T e T e T T T

1 - Driver

1 - Driver

1/2/2025 12:24:08 PM 10of1



12/01/2024

12/07/2024

12/07/2024

12/09/2024

12/09/2024

12/10/2024

12/11/2024

Beecher Emergency Management
Monthly Report
December, 2024

Tree Lighting Parade

Traffic Control
2 hours
R. Heim, D. Murray, K. Murray, S. Murray, S. Giggey

Mutual Aid-Crete EMA

Traffic Control
3 hours
D. Murray, R. Heim

Community-Crete

Christmas Parade
1 hour
S. Murray, K. Murray

Funeral Escort

Traffic Control
1 Hour
S. Murray

Faith Church Food Pantry

Traffic Control
1 Hour
S. Murray

Training

Public Safety Conference
8 Hours
R. Heim, D. Murray

Meeting

Will County Training Meeting
3 Hours
R. Heim



12/12/2024  Called out by PD for fire on Dixie Hwy.

s Traffic Control
= 4 Hours
» R. Heim, D. Murray, L. Voss

12/14/2024  Community

= Beecher Blessing
= 2 Hours
® S. Murray, D. Murray, R. Heim, L. Voss

12/16/2024 Meeting

= EMA
= ] Hour
= R.Heim, D. Murray, L. Voss, K. Murray, S. Murray

12/17/2024 Food Pantry

»  Traffic Control
= | Hour
= S. Murray

12/23/2024 Maintenance
Install radar on PD car #33
2.5 Hours
R. Heim, D. Murray

Total Hours: 70



2024 code Enforcement Report
Resident submitted complaints
Grass Weeds

Tall Grass Weeds Fines Issued
Open Storage

Abover Ground Structuee

Boat

Trailer

Camper

Boat Trailer Camper Fines Issued
Abandon/Disabled Vehicle
Parking Tickets

Warning Notice Various
sidewalk/ parkway obstruction
Other Parkway Violations
Deposits in Street

Storage Pod/Container
Nuisance

Dog Excrement

Dog Incidents

Prohibited Generaly

Water Bills Final Notice Delivered
Signs Prohibited

Trash Recepticals left on curb
Unlisenced Contractors

Zoning Violations

2oning Violations Fines issued
IPMC Violations

{PMC Violation Fines Issued
C-Ticket issued other

R O WOMNMNNMNOOONOOOODOOWWOR OOOO WwWwNOOOPMd

December

David Harrison

Code



Village of Beecher

Monthly Water Department Report
SEPTEMBER 2024

System Pumping Data

Total Gallons Pumped: 20,312,000

Well Pumping Data

Well #3 Total Gallons : 6,139,000 Daily Average 219,250
Well #4 Total Gallons : 8,571,000 Daily Average 295,552
Well #5 Total Gallons : 5,602,000 Daily Average 193,172



Village of Beecher

Monthly Water Department Report
OCTOBER 2024

System Pumping Data

Total Gallons Pumped: 18,236,000

Well Pumping Data

Well #3 Total Gallons : 5,456,000 Daily Average 181,867
Well #4 Total Gallons : 7,673,000 Daily Average 255,767
Well #5 Total Gallons : 5,107,000 Daily Average 170,233



Village of Beecher
625 Dixie Highway
PO Box 1154
Beecher, Illinois 60401
Phone: 708-946-2261
Fax: 708-946-3764

www.villageofbeecher.org

President

Marcy Meyer
Clerk

Janett McCawley
Administrator
Charity Mitchell

Treasurer
Donna Lippelt

Trustees

Todd Kraus

Joe Tieri

Roger Stacey
Erik Gardner
David Weissbohn
Brian Diachenko

WATER BILLING REGISTER REPORT

Billing Period: September-October 2024

Gallons Pumped

38,548,000

Gallons Pumped

38,548,000

# of water accounts:

Amount billed for water:

# of sewer accounts:

Amount billed for sewer:
Amount billed for sewer debt:
# of refuse accounts:

Amount billed for refuse:
New account charges:

Mosquito charges:

Total amount billed this period:

Pumped/

Accounted Ratio

53.91%

Pumped/Billed Ratio

51.63%

BREAKDOWN OF WATER CHARGES

Watermain Replacement Flat Charge:

Gallons
Accounted
For Difference
20,780,000 17,768,000
Gallons Billed Difference
19,902,000 18,646,000
1774
$202,090.84
1744

$126,369.92
$18,915.46
1643
$72,203.94
$550.00
$3,511.03

$423,641.19

Watermain Replacement $2 Rate:
School Ball Fields $4.79/1,000 (WM

Replace):

Over 30,000g! $1/1,000g! surcharge:
(3,232,000 gl billed this period over

30,000)

Water Rate for Operations:

Water Loss

46.09%

$7,096.00
$39,804.00
$1,662.13

$3,232.00

$150,296.71



Village of Beecher Wastewater Treatment Plant

Monthly Report

Month: December 2024

Year: 2024
Total Gallons: MGD
Influent: 17.390 MGD

Daily Maximum :1.576 MGD / Minimum: 0.400 MGD /Average Daily Flow: 0.561 MGD

Effluent: 18.543 MGD
Daily Maximum: 1.682 MGD

Minimum: 0.380 MGD / Average Daily Flow: 0.598 MGD

Excess Flow: 0 MGD

Chlorine Used: (Ibs )0

Excess Treated: 0 MGD

Rainfall: 6.18 Inches

Return Sludge: 36.383 MGD

Dry Sludge Removed (Cubic Yards):
Liquid Sludge Hauled Gallons: 0 gals

*L_aboratory Information: Effluent*

5 Day CBOD Avg: 1.1 mg/l . (Daily Max): 1.5 mg/I
Total Suspended Solids Avg: 0.45 mg/I ( Daily Max): 0.8 mg/I
Ammonia Nitrogen Avg: 0.058 mg/I ( Daily Max): 0.085 mg/I

Total Phosphorus Avg: 0.42 mg/I ( Daily Max): 0.50 mg/I



*Laboratory Information: Influent*

Total Phosphorus Avg :16.7mg/I ( Daily Max): 13.6 mg/I

Average 5 Day BOD: 169.8 mg/I Average TSS: 127.0 mg/I

Ammonia Nitrogen Avg:43.12 mg/I ( Daily max): 11.10 mg/I
% Removal BOD: 99.7 % Removal SS: 99.8

Equipment repair and maintenance,

*OXIDATION DITCH: monthly, weekly maintenance performed. *Blowers,
Clarifiers monthly maintenance performed and completed, Lift stations were inspected,
all floats cleaned of debris, Fairway lift station new transducer installed, Received
1,650 gallons of Ferric Chloride from Hawkins, Monthly NPDES lab analysis
performed and completed, Monthly Monitoring, samples collected, analysis
performed and completed by Suburban Labs for the month of November, NPDES
DMRS for the month of November 2024 completed and submitted to the IEPA ,
continue implementing an activated sludge process control monitory analysis consisting
of monitoring daily , weekly, monthly aeration tanks solids inventory, mixed liquor
suspended solids, ,settling, ph analysis, dissolved oxygen ,analysis, flow adjustments,
return sludge monitoring and adjustments, secondary clarifier sludge blanket monitoring
,sludge wasting rates adjustments and improvements, microscopic analysis of micro
biological activity in the system, balancing sludge digestion in aerobic digester.

Sincerely,

John Hernandez

Wastewater Manager



	December



